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Test Report Declare

Applicant . | Shanghai EFIX Geomatics Co.,Ltd.

Room 1137, Area D, 11th Floor, Building 1, No. 158, Shuanglian
Road, Qingpu District, Shanghai

Manufacturer : | Shanghai EFIX Geomatics Co.,Ltd.

Room 1137, Area D, 11th Floor, Building 1, No. 158, Shuanglian
Road, Qingpu District, Shanghai

Address of Applicant

Address of Manufacturer

Equipment under Test | Geodetic GNSS Receiver

Model No.

- | Fe v

Test Standard Used:
FCC Rules and Regulations Part 15 Subpart E, ANSI C63.10:2013

We Declare:

The equipment described above is tested by Shenzhen Alpha Product Testing Co., Ltd. and in the
configuration tested the equipment complied with the standards specified above. The test results are
contained in this test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full

responsibility for the accuracy and completeness of these tests.

Report No.: A2503163-C07-R03
Date of Receipt: 2025/04/14 Date of Test: 2025/04/14 - 2025/05/23

Prepared By:

oy wen

Yannis Wen/Engineer Jack Xu/EMC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in parts
without written approval of Shenzhen Alpha Product Testing Co., Ltd.
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1. Summary of Test Results

No. Test Parameter Clause No. Result
. FCC Part 15: 15.407, ANSI
0 L)
1 26dB/6dB&99% Bandwidth C63.10 2013 Pass
. FCC Part 15: 15.407(a), ANSI
2 Peak Transmit Power C63.10 2013 Pass
: FCC Part 15: 15.407(a), ANSI
3 Power Spectral Density C63.10 -2013 Pass
FCC Part 15: 15.407(B), ANSI
4 Band Edge (Conducted) C63.10 2013 Pass
. o FCC Part 15: 15.209, FCC Part 15:
5 Radiated Emission 15.407(b), ANSI C63.10 :2013 Pass
. FCC Part 15: 15.205, FCC Part 15:
6 Band Edge (Radiated) 15.407(b), ANSI C63.10 :2013 Pass
7 Antenna Requirement FCC Part 15: 15.203 Pass
. FCC Part 15: 15.407(f), ANSI
8 Frequency Stability C63.10 2013 Pass
. . FCC Part 15: 15.207, ANSI
9 Power Line Conducted Emissions C63.10 2013 Pass
Note: 1.N/A is an abbreviation for Not Applicable, and means this item is not applicable for this
device or no need to test according to standard.
2. Decision rules for the conclusion of this test report: decision by actual test data without
considering measurement uncertainty.

Software Information

Test Item Software Name Manufacturer Version
RE EZ-EMC Farad Alpha-3A1
RF-CE MTS 8310 MWRFtest V2.0.0.0

Page 7 of 44



Shenzhen Alpha Product Testing Co., Ltd. Report No0.:A2503163-C07-R03

2. General Test Information
2.1. Description of EUT

EUT Name :|Geodetic GNSS Receiver

Model Number :|F6

Difference of model number |:|/

Power Supply :|DC 7.2V from battery, DC 5V from adapter
Hardware Version 1|V1.3.0

Software Version 1|V1.0

Radio Technology : |5G WIFI

Operation frequency : 1802.11ac80: 5210MHz, 5775MHz

Channel separation : |80MHz for 802.11ac80

Modulation : |IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
Antenna Type . |PCB Antenna

Max Antenna Gain(dBi) : |0dBi(Antenna information is provided by applicant.)

Note: The above EUT information is declared by manufacturer and for more detailed features
description please refer to the manufacturer's specifications or User's Manual. The above Antenna
information is declared by manufacturer and for more detailed features description please refer to
the manufacturer's specifications, the laboratory shall not be held responsible.

“®” means to be chosen or applicable; “0” means don’t to be chosen or not applicable; This note
applies to entire report.

2.2. Accessories of EUT

Accessories Manufacturer | Model number Description
AC Adapter EDACPOWE | EA1012AVRU | AC Input: 100-240Vac~50/60Hz 1.0A;
P R ELEC. -050 DC Qutput: 5.0V=2.4A 12.0W

2.3. Block diagram of EUT configuration for test

EUT Adapter
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EUT

2.4. Test mode description

U-NII-1;
Mode Data rate(Mbps) Channel Frequency(MHz)

IEEE 802.11ac VHTS80 433.3 CH42 5210
Note: According exploratory test and product specification EUT will have maximum output
power in those data rate, so those data rate were used for all test.

U-NII-3:
Mode Data rate Channel Frequency
(Mbps) (MHz)
IEEE 802.11ac VHT80 433.3 CH155 5775

Note: According exploratory test, EUT will have maximum output power in those data rate.
so those data rate were used for all test.

2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Required

Temperature range: 15-35°C

Humidity range: 25-75%
Pressure range: 86-106kPa

Note: The specific temperature and humidity information of each test item refers to the temperature
and humidity record in the corresponding test data.

2.7. Test laboratory

Shenzhen Alpha Product Testing Co., Ltd.

Add.: Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen City,
Guangdong Province, P.R. China.

Tel.: 4008-3008-95, Website: http://www.a-lab.cn, Email: service@a-lab.cn

CNAS Accreditation No. L7472; A2LA Accreditation Number: 4762.01
FCC Designation Number: CN1182, Test Firm Registration Number: 203110
Innovation, Science and Economic Development Canada Site Registration Number: 12135A

Page 9 of 44



Shenzhen Alpha Product Testing Co., Ltd. Report No0.:A2503163-C07-R03

2.8. Measurement uncertainty

ltem Uncertainty
Uncertainty for Power point Conducted Emissions Test 1.63dB
Uncertainty for Radiation Emission test in 3m chamber 3.50B
(below 30MHZz) '
Uncertainty for Radiation Emission test in 3m chamber 3.74dB(Polarize: V)
(30MHz to 1GHz) 3.76dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 3.77dB(Polarize: V)
(1GHz to 25GHz) 3.80dB(Polarize: H)
Uncertainty for radio frequency 5.06x108GHz
Uncertainty for conducted RF Power 0.40dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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3. 26dB/6dB&99% Bandwidth

3.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?AI\ESZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é"tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EE071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07

3.2. Block diagram of test setup

'SR

Control > EUT
Computer Control TonscendR F Measurement
Port(s)
Antenna system
(Spectrum/SG/RF auto
( ) Port(s) control unit)
Power N Power
Supp|y g Port
3.3. Limits

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 kHz for the band
5.725-5.85 GHz. The following procedure shall be used for measuring this bandwidth:

3.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

/

3.5. Test procedure
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
3.6. Test result

Test Site: RF Laboratory
Condition: 24.1°C,56%RH,101kPa
Memo: /

Test Date: 2025/04/29--2025/04/30
Test Engineer: Yannis Wen

EUT Name: Geodetic GNSS Receiver
Sample No.: A2503163-S0001

EUT Model: F6
Test Mode: All modes

Memo: The test data can be referred to the
Annex -26dB Bandwidth&-6dB Bandwidth

Power supply: DC 7.2V from battery
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4. Peak Transmit Power

4.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?A{ES‘ZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é"tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EE071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07

4.2. Block diagram of test setup

)
Control

Computer

Power

A 4

Supply

4.3. Limits

\ 4

EUT
Control
Port(s)
Antenna

Port(s)
Power
Port

TonscendR F Measurement

system

(Spectrum/SG/RF auto

control unit)

FCC Partl5 E Section 15.407: For the band 5.15-5.25GHz, 5.25-5.35GHz, 5.47-5.725GHz, the
maximum conducted output power over the frequency bands of operation shall not exceed 250mW.
For the band 5.725-5.85GHz, the maximum conducted output power over the frequency bands of
operation shall not exceed 1W.

4.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

4.5. Test procedure

Measurement using an RF average power meter
Measurements may be performed using a wideband RF power meter with a thermocouple detector
or equivalent if all of the conditions listed below are satisfied

# The EUT is configured to transmit continuously or to transmit with a constant duty cycle.
# At all times when the EUT is transmitting, it must be transmitting at its maximum power

control level.

& The integration period of the power meter exceeds the repetition period of the transmitted

signal by at least a factor of five.
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If the transmitter does not transmit continuously, measure the duty cycle, X, of the transmitter output
signal as described in section B).

Measure the average power of the transmitter. This measurement is an average over both the on
and off periods of the transmitter.

Adjust the measurement in dBm by adding 10 log(1/x) where x is the duty cycle (e.g., 10log(1/0.25)
if the duty cycle is 25 percent).

4.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/29--2025/04/30
Condition: 24.1°C,56%RH,101kPa Test Engineer: Yannis Wen
Memo: /
EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: All modes
Memo: The test data can be referred to the
Power supply: DC 7.2V from battery Annex Maximum Conducted Output
Power&Duty Cycle
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5. Power Spectral Density

5.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?A{ES‘ZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é"tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EE071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07

5.2. Block diagram of test setup

'SR

Control > EUT
Computer Control TonscendR F Measurement
Port(s)
Antenna system
(Spectrum/SG/RF auto
( ) Port(s) control unit)
Power N Power
Supp|y g Port
—
5.3. Limits

<11.00dBm/MHz for 5150MHz-5250MHz, 5250-5350MHz and 5470-5725 MHz
<30.00dBm/500KHz for 5725MHz-5850MHz
For 5150MHz-5250MHz: The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

5.4. Assistant equipment used for test

Assistant
equipment
/ / / / /

Manufacturer Model number Description other

5.5. Test procedure

Create an average power spectrum for the EUT operating mode being tested by following the
instructions in section E)2) for measuring maximum

conducted output power using a spectrum analyzer or EMI receiver: select the appropriate test
method (SA-1, SA-2, SA-3, or alternatives to each)

and apply it up to, but not including, the step labeled, “Compute power...”

Use the peak search function on the instrument to find the peak of the spectrum.

Make the following adjustments to the peak value of the spectrum, if applicable:

# a) If Method SA-2 or SA-2 Alternative was used, add 10 log(1/x), where x is the duty cycle, to
the peak of the spectrum.
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& b) If Method SA-3 Alternative was used and the linear mode was used in step E)2)g)(viii),
add 1 dB to the final result to compensate for the difference between linear averaging and
power averaging.

The result is the PSD.

5.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/29--2025/04/30
Condition: 24.1°C,56%RH,101kPa Test Engineer: Yannis Wen
Memo: /
EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: All modes
] Memo: The test data can be referred to the
Power supply: DC 7.2V from battery Annex Maximum Power Spectral Density Level
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6. Band Edge (Conducted)

6.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?A{ES‘ZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é"tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EE071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07

6.2. Block diagram of test setup

'SR

Control > EUT
Computer Control TonscendR F Measurement
Port(s) system
Antenna (Spectrum/SG/RF auto
( ) Port(s) control unit)
Power N Power
Supp|y g Port
—
6.3. Limits

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5.25-5.35 GHz
band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical
requirements for operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of —27 dBm/MHz.

6.4. Assistant equipment used for test

Assistant
equipment
/ / / / /

Manufacturer Model number Description other

6.5. Test procedure

1) Span: Wide enough to capture the peak level of the emission operating on the channel

closest to the band edge, as well as any modulation products that fall outside of the authorized band
of operation.

2) Reference level: As required to keep the signal from exceeding the maximum instrument input
mixer level for linear operation.

3) Attenuation: Auto (at least 10 dB preferred).
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4) Sweep time: Coupled.

5) Resolution bandwidth: 100 kHz.
6) Video bandwidth: 300 kHz.

7) Detector: Peak.

8) Trace: Max hold.

6.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/29--2025/04/30
Condition: 24.1°C,56%RH,101kPa Test Engineer: Yannis Wen
Memo: /
EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: 802.11ac80 5775MHz

. Memao: The test data can be referred to the
Power supply: DC 7.2V from battery Annex Band Edge
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7. Radiated Emission
7.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Spectrum analyzer ROWEF‘E‘ZSCH FSU Aa-EE075 | 2024/08/08 | 2025/08/07
Hom Antenna M WARZPEC BBHA 0120 D| Aa-EE076 | 2023/08/19 | 2025/08/18
Test Receiver | <o ST ESR Aa-EE048 | 2024/08/08 | 2025/08/07
Bilog Antenna SCHW’?(RZBEC VULB 9168 | Aa-EE001 | 2023/08/28 | 2025/08/27
Amplifier sker | MNPASHSC! aa EE0s7 | 2024/08/08 | 2025/08/07
Horn Antenna SCHW?(RZBEC BBHA 9170 | Aa-EEQ77 | 2023/08/19 | 2025/08/18
Loop Antenna | SCHWARZBEC Evzg 15108 | Aa-EE074 | 2023/08119 | 2025/08/18

7.2. Block diagram of test setup
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VWYYYVVY

Semi-anechoic Chamber

3m

N
ol

ﬂ ANTENNA ELEVATION VARIES FROM1 TO4 M ETERS

EUTand
Support System

1.5 mL)*1.0 mW)*L.5 m(H) — | |

Turntable
Pre-Amplifier EMI Test Receiver PC System
7.3. Limits
Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
74.0 Peak Value
Above 1GHz 54.0 Average Value
7.4. Assistant equipment used for test
Assistant i
. Manufacturer Model number Description other
equipment
/ / / / /

7.5. Test procedure

Substitution method was performed to determine the actual ERP emission levels of the EUT.
The following test procedure as below:
Below 1GHz test procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1GHz and 1.5 meters for
above 1GHz) above the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2.  The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to determine
the maximum value of the field strength. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the rotable table was turned from 0
degrees to 360 degrees to find the maximum reading.
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5.

6.

The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data sheet.

Above 1GHz test procedure:

1. On the test site as test setup graph above,the EUT shall be placed at the 1.5m support on the
turntable and in the position closest to normal use as declared by the provider.

2. The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter.The output of the test antenna shall be
connected to the measuring receiver.

3. The transmitter shall be switched on, if possible, without modulation and the measuring
receiver shall be tuned to the frequency of the transmitter under test.

4. The test antenna shall be raised and lowered from 1m to 4m until a maximum signal level is
detected by the measuring receiver. Then the turntable should be rotated through 360° in the
horizontal plane, until the maximum signal level is detected by the measuring receiver.

5. Repeat step 4 for test frequency with the test antenna polarized horizontally.

6. Remove the transmitter and replace it with a substitution antenna

7. Feed the substitution antenna at the transmitter end with a signal generator connected to the
antenna by means of a nonradiating cable. With the antennas at both ends vertically
polarized, and with the signal generator tuned to a particular test frequency, raise and lower
the test antenna to obtain a maximum reading at the spectrum analyzer. Adjust the level of the
signal generator output until the previously recorded maximum reading for this set of
conditions is obtained. This should be done carefully repeating the adjustment of the test
antenna and generator output.

8. Repeat step 7 with both antennas horizontally polarized for each test frequency.

9. Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the
readings obtained in steps 7 and 8 by the power loss in the cable between the generator and
the antenna, and further corrected for the gain of the substitution antenna used relative to an
ideal half-wave dipole antenna by the following formula:

EIRP(dBm) = Pg(dBm) — cable loss (dB) + antenna gain (dBi)
where:
Pg is the generator output power into the substitution antenna.

7.6. Test result
Test Site: Chamber 1#(RSE) Test Date: 2025/04/27--2025/04/27
Condition: 22.8°C,54%RH,101kPa Test Engineer: Yannis Wen
Memo: /
EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: All modes
Power supply: DC 7.2V from battery Memo: /

Note: 1.The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.

2. Only show the test data of the worst Channel in this report.
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7.7. Testdata

N o B A A R R RS AT PR AN T VI 1 6 K 77 2 24

[ SFewzHen At pRODUET TEsTING C0. T Shenzhen Alpha Product Testing Co., Ltd
bk ALPHA 5811 5 % [ J 468 3 4 842 5
TEL:4008-3008-95

Site LAB 966 Chamber 1 Polarization: Horizontal Temperature: 228
Limit: FCC Part 15 Class B Radiation (30-1000) Power: DC 7.2V from battery ~ Humidity: 54 %
EUT/Task No : A2503163-C0O7 Distance: 3m

MIN/Sample No:  A2503163-S0001

Mode :  |EEE 802.11acVHT80-5210MHz

Mote:

Engineer Signature: }/M’mfg wes

Radiated Emission Measurement

File :A2503163-C0O7 Data #5 Date: 2025/4/27 Time: 15:18:01

80.0 dBuVim

0

60

FCC Part 156 Closs B Radiation (30-1000)
50
I
40 |
3
30 . & %
i w

20

10

0.0

Jooon 40 50 60 70 @G0 (MHz) Jon 400 500 GO0 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factor ment Height Degree
MHz dBuv dB8 dBuMim dBuvim dB Detector cm degree  Comment

1 33.8697 879 13.70 22.49 4000 -17.51 peak

2 48.0162 9.17 14.08 2325 4000 -16.75 peak

3 753140 20.71 10.50 31.21 40.00 -879 peak

4 130.9439 16.44 13.66 30.10 4350 -1340 peak

5 173.8540 16.39 13.54 2993 4350 -13.57 peak

6 387.0860 11.28 16.03 27.31 46.00 -18.69 peak

Note: 1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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A YIRS SRR R G ER AT RN A 1 T IR 4

[y sHewzvE Aipiia PROGUCT TESTING £0.1TD. Shenzhen Alpha Product Testing Co., Ltd
Huhb: ALPHA 351|715 2 [ e fh7 18 37 57 6 2 5 1B
TEL:4008-3008-95

Site LAB 966 Chamber 1 Polarization: Vertical Temperature: 228
Limit: FCC Part 15 Class B Radiation (30-1000) Power: DC 7.2V from battery ~ Humidity: 54 %
EUT/Task No : A2503163-C0O7 Distance: 3m

MIN/Sample No:  A2503163-S0001

Mode :  |EEE 802.11acVHT80-5210MHz

Mote:

Engineer Signature: \/w,-g Wen
7

Radiated Emission Measurement

File :A2503163-C0O7 Data #6 Date: 2025/4/27 Time: 15:22:35
80.0 dBuVim
0
60
FCC Part 156 Closs B Radiation (30-1000)
50
I
40 I
; g ‘-'-..wdi-'f'
N d wW‘WJ) |
20
10
0.0
Jooon 40 50 60 70 B0 (MHz) Jon 400 500 GO0 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB8 dBuMim dBuvim dB Detector cm degree  Comment

1 33.2968 16.47 13.67 3014  40.00 -986 peak
2 37.8033 16.16 14.11 2927 4000 -10.73 peak
3 60.8534 15.08 12.93 2799 4000 -12.01 peak
4 "  T75.0417 2292 10.50 3342 4000 -658 peak
5
6

132.2976  19.32 13.76 33.08 4350 -1042 peak
168.3547 18.42 14.24 3266 4350 -10.84 peak

Note: 1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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Detector: PK

802.11ac(HT80) 5210MHz

Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\C}IHZ) Y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
10420.22 | 5260 11.25 14.62 | 32.65 45.82 68.20 | -22.3g | Vertical
15630.07 | 52.87 11.93 17.66 34.46 48.00 74.00 | -26.00 | Vertical
10420.22 | 52.93 9.4 14.62 32.65 44.30 68.20 | -23.90 | Horizontal
15630.07 | 51.24 8.5 17.66 34.46 42.94 74.00 | -31.06 | Horizontal
802.11ac(HT80) 5775MHz
Detector: PK
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuv) (dB/m) (dB) (dB) (dB)
11550.10 | 46.21 16.29 17.66 | 34.46 45.70 74.00 | -28.30 | \Vertical
17325.16 | 44.54 21.83 17.66 | 34.46 49.57 68.20 | -18.63 | Vertical
11550.14 | 52.89 8.73 17.66 34.46 44.82 74.00 | -29.18 | Horizontal
17325.17 | 52.20 11.73 17.66 34.46 47.13 68.20 | -21.07 | Horizontal
Note:

1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. The test trace is same as the ambient noise (the test frequency range: 18GHz~40GHz), therefore no
data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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8. Band Edge (Radiated)
8.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Spectrum analyzer Ro'cvt)fs‘zsCH FSU Aa-EE075 | 2024/08/08 | 2025/08/07
Horn Antenna SCHW’?(RZBEC BBHA 9120 D| Aa-EEQ076 2023/08/19 2025/08/18
Test Receiver ROF\}\I/D,ESLZS CH ESR Aa-EE048 2024/08/08 2025/08/07
Bilog Antenna SCHW’?(RZBEC VULB 9168 | Aa-EE001 | 2023/08/28 | 2025/08/27
Amplifier sker | MNPASHSC! aa EE0s7 | 2024/08/08 | 2025/08/07
Hom Antenna ST WARZBEC! BBHA 0170 | Aa-EE077 | 2023/08/19 | 2025/08/18
Loop Antenna SCHW?(RZBEC FMZB 15198 | Aa-EE074 | 2023/08/19 | 2025/08/18
8.2. Block diagram of test setup
Semi-anechoic Chamber
[ﬂ ANTENNA ELEVATION VARIES FROM1 TO4 M ETERS
3m |
|« >
EUTa nd
Support System
1.5 m(L)*1.0 m(W)*L5 m(H) — | ,
Turntable
— —r
Pre-Amplifier EMI Test Receiver PC System =
8.3. Limits
Frequency Limit (dBuV/m @3m) Remark

30MHz-88MHz 40.0 Quasi-peak Value

88MHz-216MHz 43.5 Quasi-peak Value

216MHz-960MHz 46.0 Quasi-peak Value

960MHz-1GHz 54.0 Quasi-peak Value

54.0 Average Value
Above 1GHz 68.2 Peak Value

Page 24 of 44



Shenzhen Alpha Product Testing Co., Ltd. Report No0.:A2503163-C07-R03

8.4. Assistant equipment used for test

Asglstant Manufacturer Model number Description other
equipment
/ / / / /

8.5. Test procedure

& The EUT was placed on the top of a rotating table 1.5 m above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position of the highest

radiation.

# The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

& The antenna height is varied from one meter to four meters above the ground to determine
the maximum value of the field strength. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

& For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the rotable table was turned from 0
degrees to 360 degrees to find the maximum reading.

& The test-receiver system was set to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

& |f the emission level of the EUT in peak mode was 10dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data sheet.

8.6. Test result

Test Site: Chamber 1#(RSE)

Test Date: 2025/05/22--2025/05/22

Condition: 24.1°C,56%RH,101kPa

Test Engineer: Yannis Wen

Memo: /

EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: 802.11ac80 5210MHz
Power supply: DC 7.2V from battery Memo: /

Pass. (See below detailed test result)

Remark: According to KDB 789033 D02 v02r01 section G) 1) (d), for For measurements above 1000
MHz @ 3m distance, the limit of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2,
For example, if EIRP = -27dBm
E[dBuV/m] = -27 + 95.2 = 68.2dBuVv/m.
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8.7. Test data

Mode: 802.11ac(HT80) Frequency: 5210MHz
Reading Measure
Antenna Frequency Level Factor Level Limit Over
Pol. (MH2) (dBuV) (dB/m) (dBuVv/m) | (dBuV/m) limit(dB) Detector
H 5150.00 37.26 17.21 54.47 68.20 -13.73 PK
V 5150.00 35.39 17.21 52.60 68.20 -15.60 PK
Mode: 802.11ac(HT80) Frequency: 5210MHz
Reading Measure
Antenna Frequency Level Factor Level Limit Over
Pol. (MHZz) (dBuV) (dB/m) (dBuv/m) [ (dBuVv/m) limit(dB) Detector
H 5150.00 22.28 17.18 39.46 54.00 -14.54 AV
\Y 5150.00 25.49 17.18 42.67 54.00 -11.33 AV
Mode: 802.11ac(HT80) Frequency: 5210MHz
Reading Measure
Antenna Frequency Level Factor Level Limit Over
Pol. (MH2z) (dBuV) (dB/m) (dBuv/m) [ (dBuV/m) limit(dB) Detector
H 5350.00 37.19 17.21 54.40 68.20 -13.80 PK
\Y 5350.00 36.14 17.21 53.35 68.20 -14.85 PK
Mode: 802.11ac(HT80) Frequency: 5210MHz
Reading Measure
Antenna Frequency Level Factor Level Limit Over
Pol. (MH2z) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) limit(dB) Detector
H 5350.00 25.40 17.18 42.58 54.00 -11.42 AV
\Y 5350.00 23.75 17.18 40.93 54.00 -13.07 AV
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9. Antenna Requirement

9.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?AI\ESZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é"tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EE071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07

9.2. Block diagram of test setup

EUT

9.3. Limits

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this Section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited.

9.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

/

9.5. Test procedure

The antenna is internal antenna and no consideration of replacement. Please see EUT photo for
details.

9.6. Test result

Test Site: RF Laboratory
Condition: 24°C,56%RH,101kPa
Memo: /

Test Date: 2025/04/24--2025/04/24
Test Engineer: /

EUT Name: Geodetic GNSS Receiver
Sample No.: A2503163-S0001

EUT Model: F6
Test Mode: All modes
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Memo: The EUT antenna is Internal Antenna. It

Power supply: DC 7.2V from battery complies with the standard requirement.

/
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10.Frequency Stability
10.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Spectrum analyzer ROF\}\?A{ES‘ZS CH FSV40-N Aa-EE081 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EEO039 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 2024/08/08 2025/08/07
V‘é“tor Signal Agilent N5182A | Aa-EE040 | 2024/08/08 | 2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EEO071 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEOQ70 2024/08/08 2025/08/07
10.2. Block diagram of test setup
! S !
Control > EUT
Computer Cont‘rd Tonscend RF Measurement
- Port(s) system
Antenna SpectrumVSG/RF auto
) Port(s) control unit)
Power | Power
Supply Port
Temperature Cabinet
10.3. Limits

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

10.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

10.5. Test procedure

According to ANSI

10.6. Test result

C63.10 :2013 6.8.

Test Site: RF Laboratory

Test Date: 2025/04/24--2025/04/24

Condition: 24°C,56%RH,101kPa

Test Engineer: Yannis Wen

Memo: /

EUT Name: Geodetic GNSS Receiver EUT Model: F6
Sample No.: A2503163-S0001 Test Mode: All modes
Power supply: DC 7.2V from battery Memo: /
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10.7. Test data

Mode Voltage FHL Deviation FHH Deviation
) (5210MHz) (KHz) (5775MHz) (KHz)
DC 6.12V 5209.992 8 5774.993 7
802.11 ac80 bC 7.2V 5209.989 11 5774.987 13
DC 8.28V 5209.993 7 5774.991 9
Mode Temperature FHL Deviation FHH Deviation
('C) (5210MHz) (KHz) (5775MHz) (KHz)
-20°C 5209.994 6 5774.992 8
-10°C 5209.989 11 5774.990 10
5C 5209.990 10 5774.993 7
0°C 5209.991 9 5774.993 7
802.11 ac80 +10°C 5209.995 5 5774.996 4
+20°C 5209.994 6 5774.993
+30°C 5209.986 14 5774.988 12
+40°C 5209.987 13 5774.987 13
+50°C 5209.988 12 5774.989 11
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11.Power Line Conducted Emissions
11.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Test Receiver RO'CVE)E§‘§CH ESCI Aa-EE005 | 2024/08/08 | 2025/08/07
Pulse Limiter SCHWf(RZBEC 9516F | Aa-EE004 | 2024/08/08 | 2025/08/07

LI.S.N. SCHWﬁRZBEC NSLK8126 | Aa-EE003 | 2024/08/08 | 2025/08/07

11.2. Block diagram of test setup

Shield Room

' 10em 80 em
|PC System| EUT AE

80 em i
500) impedance
280 em 80 em
Receiver LISN 1 + LISN 2
11.3.Limits
Limit (dBuV)
Frequency range (MHz) Ouasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
11.4. Assistant equipment used for test
Assistant _
. Manufacturer Model number Description other
equipment
/ / / / /

11.5. Test procedure

The E.U.T and simulators are connected to the main power through a line impedance stabilization
network(L.l.S.N.). The provide a 500hm/50uH coupling impedance for the measuring equipment.
The peripheral devices are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50o0hm termination. (Please refers to the block diagram of the
test setup and photographs). Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipment and all of the
interface cables must be changed according to ANSI C63.10:2013 on conducted measurement.

11.6. Test result

| Test Site: Shield Room CE 1# | Test Date: 2025/04/28--2025/04/28 |
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Condition: 23.2°C,54%RH,101kPa | Test Engineer: Yannis Wen
Memo: /

EUT Name: Geodetic GNSS Receiver EUT Model: F6

Sample No.: A2503163-S0001 Test Mode: All modes
Power supply: DC 5V from battery Memo: /

/
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11.7.Test data

Shenzhen Alpha Product Testing Co., Ltd.
Building i, No.2, Lixin Road, Fuyong Street,
Bac'an District, 518103, Shenzhen, Guangdong, China
Phase: L1 Temperaturs: 232
DC 5 From Adapter Huirmidity: 54 %

P oy st s e IR )

m SHINZHEN ALSH1A PRODLCT TESTING 0O, LT,

Site LAB

Limit: FCC Part 15 CLASS B QP

EUT: A2503163-CO7

MIN: A2503163-S0001

Mode: IEEE 802.11ac vhiB0-5210MHz

Power:

Note:
ymwl.-'s wes
Conducted Emission Measurement
File :A2503163-C07 Data #5 Date: 2025/4/28 Time: 9:38:42
80.0 dBuy
70
FCC Parl 15 CLASS B QP
&0 E
d FCC Parl 15 CLASS B AY
50 i i |
10
n
4
30 |f

20 \"u“ﬁ il m‘ il

| M&mk; WPy r.-*f
\ ' \ ; / \‘1 I L
10 r ! \ \’[ \ piiave
0.0
0150 05 (MHz) 5 30.000
Reading Correct Measure- ;
No. Mk. Freq.  Level Factor ~ment Limit Margin
MHz dBuV dB dBuV dBuV dB  Detector
1 0.15568  42.19 9.14 51.33 65.68 -14.35 peak
2 0.2310 36.68 9.15 45.83 62.41 -16.58 peak
3" 0.7075 33.83 9.13 42.78 56.00 -13.24 peak
4 1.1189 31.08 9.1 40.18 56.00 -15.81 peak
5 2.2558 25.30 9.19 34.49 56.00 -21.51 peak
6 7.7758 23.37 9.34 3271 60.00 -27.29 peak
*:Maximum data  x:Owverlimit lover margin {Reference Only

MNote: Measurement=Reading Level+Correc Factor.
F:\fg i 44T 67 5 RS FAA2503163-C

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Page: 1 Engineer Signature:
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ﬁﬂﬂ"ﬁmﬁﬁﬁ&g& AT Shenzhen Alpha Product Testing Co., Ltd.

SHENTHIEN SRRV PRODULTTESTMG ONLLTD: Building i, No.2, Lixin Road, Fuyong Street,
Bac'an District, 518103, Shenzhen, Guangdong, China
Site LAB Phase: N Temperature:  23.2
Limit: FCC Part 15 CLASS B QP Power:  DC 5V From Adapter Humidity: 54 %

EUT: A2503163-CO7
MIN: A2503163-S0001
Mode: IEEE 802.11ac vhiB0-5210MHz

Mote:
/\/mm's e
Conducted Emission Measurement
File :A2503163-C07 Data :#6 Date: 2025/4/28 Time: 9:41:35
800 dBuv
70
FCC Part 15 CLASS B QP
80
I
FCC Part 15 CLASS B AY
50
I
10
30 M
) \.;,W_
20 W‘HWWWMU\/{#R W peak
10 wﬁ"{\"\vﬁk i ‘"Hrf/;wu
¢y
0.0
0.150 0s (MHz) 5 30.000
Reading Correct Measure- ;
No. Mk. Freg. Level Factor ~ment  Limit Margin
MHz dBuW dB dBuV dBuV dB  Detector Comment
1 01559  39.44 914 4858 6568 -17.10  peak
2 0.2162  34.89 9.14 44.03 6296 -18.93  peak
3 0.4107 32.67 9.14 41.81 57.83 -15.82 peak
4 * 0.5460 3383 9.14 4297 5600 -13.03 peak
5 0.6360  33.08 9.12 4220  56.00 -13.80 peak
6 1.2745  31.23 9.12 4035 56.00 -1565  peak
*:Maximum data  x:Owverlimit lover margin {Reference Only
MNote: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
FAE O W 8 38T 00 55 EVE fRA2503163-C Page: 1 Engineer Signature:
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12.Test Setup Photograph
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13. Photos of the EUT

Please refer to the report A2503163-C07-R01.
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14. Annex

Band Edge

Band Edge NVNT ac80 5210MHz Low Antl

Spectrum |

(=]

Ref Level 20.00 dém Offset 11.60 dB & RBW 1 MHz
Att 25de  SWT 1ms & VBW 3 MHz
SGL Count 100/100

Mode Sweep

@ 1Pk Max

M1[1]
10 dém

M2[1]

-1.15 dBm)|

5.220340 GHz|

-34.03 dBm|

M1 5.150000 GHz|

0 dem

WMMM

™

-10 dBm f

\

-20 dBm
i T

i 274 Mz .
30 dam—JPL -27.000 dBm — e

LY

.r;;-ﬂl-‘m.”l.. A mewwwﬂw
-40 dBm

Yl

-50 dBm

-60 dBm

-70 dBm

Start 5.06 GHz 1001 pts

Stop 5.26 GHz

Marker

Type | Ref | Tre | X-value | v-value |  Function |

M1 | 1]
Mz [
M3 1

5.22034 GHz |
5.15 GHz |
5.12 GHz

-1.15 dBm |
-34.03 dém |
-31.42 dBm |

Function Result ||

Band Edge NVNT ac80 5210MHz High Antl

Spectrum

(=]

Ref Level 20.00 d8m Offset 11.65dB & RBW 1 MHz
Att 25de SWT 1ms & VBW 3 MHz
SGL Count 100/100

Mode Sweep

@ 1Pk Max

M1[1]
10 dém

M2[1]
0dem

-1.15 dBm)|
5.212050 GHz|
-32.88 dBm
5.350000 GHz|

T R
santder LU PN W gt o -u....,li

-10 dBm
|

-20 dpm

D1 -27.000 dBrm

’;yf dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.16 GHz 1001 pts

Stop 5.36 GHz

Marker

Type | Ref | Tre | X-value | v-value |  Function |

Function Result ||

M1 [ 1]
Mz [ 1] 5.35 GHz | -32.88 dBém |
M3 1] 5.3516 GHz -31.47 dBm |

5.21205 GHz | -1.15 dBm |

~ J J

Date: 30.APR

Band Edge NVNT ac80 5775MHz Low Antl
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Spectrum | |ngl|
Ref Level 20.00 d8m Offset 12.01 dB & RBW 1 MHz
Att 25de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
Limit Gheck PABRS f_r mM1[1] -1.82 dBm)|
10 dbme lignit 1 PARE— S.E'I)Hlaﬂ GHz
o M2[1] -33.91 dBm)|
- M15.725000 GHz|
0dém o
-
e Ao e MWH}M
-10 dém - *
F / \
-20 dBm ——
b M '{M ‘\'k
imit1iBm - -
b mewmmimb N
-40 dBm
-50 dBm:
-60 dBm
-70 dBm
Start 5.625 GHz 1001 pts Stop 5.825 GHz
Marker |
Type | Ref | Tre | X-value | v-value |  Function | Function Result |
M1| 1| 5.79813 GHz | -1.82 dBm | |
M2 | 1 5.725 GHz | -33.91 dBm |
M3 1| 5.7238 GHz -29.18 dBm |

Band Edge NVNT ac80 5775MHz High Antl

Spectrum |

(=]

Ref Level 20.00 d8m Offset 11.81 dB & RBW 1 MHz
Att 25de SWT 1ms & VBW 3 MHz
SGL Count 100/100

Mode Sweep

[[® 1Pk Max

PABS
PAES

IMIELLimit ¢
10 dhipe !

heck
itl

\__MI[1]

-2.36 dBm)|
— 5.793450 GHz|

M2[1] -91.23 dBm)
“\ 5.850000 GHz|

0 dem

P, A WWW%

-10 dBm

-20 dBm

-30 dBm i m

L AT PP, W TR O R TR [ e

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.745 GHz 1001 pts

Stop 5.045 GHz

Marker

X-value | v-value |

Function |

Type | Ref | Trc |
M1 | 1:
mz| | 1|
M3 1|

5.79345 GHz |
5.85 GHz |
5.8614 GHz

-2.36 dBm |
-31.23 dBm |
-28.98 dém |

Function Result |

Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT ac80 5210 Antl 53.42 2.72
NVNT ac80 5775 Antl 53.64 2.7

Duty Cycle NVNT ac80 5210MHz Antl
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Spectrum | |r.l€{l|

Ref Level 20.00 d&m Offset 11.50 dB & RBW 10 MHz

b ALt 30 dE & SWT 100 ms & VBW 10 MHz
SGL
@ 1Rm Clrw
M1[1] 0.87 dBm|
B82.56000 ms
10 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.21 GHz 10001 pts 10.0 ms/

L J

Duty Cycle NVNT ac80 5775MHz Antl

Spectrum | |r.l€{l|

Ref Level 20.00 d&m Offset 11.73 d& & RBW 10 MHz

b ALt 30 dE & SWT 100 ms & VBW 10 MHz
SGL
@ 1rm Clrw
M1[1] 2.85 dBm|
70.40000 ms
10 dBm
0 dém -
el . A-—Hju-ﬁﬂﬂ»-W-MFH-lﬁI-AIqﬂ-—u:—ﬁqpn—I—n1--!--1

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 10001 pts 10.0 ms/

L J

Maximum Conducted Output Power

Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) | Verdic
t
NVNT ac80 5210 Antl 16.395 24 Pass
NVNT ac80 5775 Antl 15.78 30 Pass

-6dB Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdic
t
NVNT ac80 5775 Antl 76.2 0.5 Pass

-6dB Bandwidth NVNT ac80 5775MHz Antl
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Spectrum |

Ref Level 20.00 dém Offset 11.73 dé & RBW 100 kHz

j ALt 30de  SWT 1.2ms & VBW 300 kHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

Mi[1] ~10.17 dBm)
10 dBm

5.803770 GHz|
mM2[1] -15.26 dBm)|
0 dém 5.737080 GHz|

-10 dBm oz M1
' 9 PR I

-20 dBm IJWWMMW gl

-30 dBm J

[Piattmpniie

-50 dBm

;{;\
I

ety Py

-60 dBm

=70 dBm

CF 5.775 GHz
Marker

| Type | Ref | Tre | X-value | v-value |  Function | Function Result ||
I w1 | 1 5.80377 GHz -10.17 dém |

m2| |1 5.73708 GHz | -15.26 dém |

M3 1 £.81328 GHz -15.63 dBm

L ]l ] w

-26dB Bandwidth
Condition | Mode | Frequency (MHz) | Antenna

1001 pts Span 120.0 MHz

-26 dB Bandwidth (MHz) | Limit -26 dB Bandwidth (MHz) | Verdic

t
Pass

NVNT ac80 5210 Antl

90.96 0.5

-26dB Bandwidth NVNT ac80 5210MHz Antl

Spectrum

&
v
Ref Level 20.00 dém Offset 11.50 dB & RBW 3 MHz
Att 25dB @ SWT 1s & VBW 10 MHz Mode Sweep
SGL Count 5/5
@ 1Pk Max
Mi[1] 6.28 dBm|
. 5.215990 GHz
10 dém : 12[1] -19.30 dBm)
0 dBm s kil i, il . "’"‘[“"'WWMM 5.164880 GHz]

— 7 %
- v

Y

Y
-30 dBrmp— %
MM

-40 dBm
-50 dBm:
-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
(Marker |
| Type | Ref | Trc | X-value | v-value |  Function | Function Result ||
I w1 | 1 5.21559 GHz 6.28 dém |
m2| |1 5.16488 GHz | -19.30 dém |
M3 1 £.25584 GHz -19.21 dBm

( N ] w

Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT ac80 5210 Antl 75.764
NVNT ac80 5775 Antl 76.723

OBW NVNT ac80 5210MHz Antl
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Spectrum |

(=]

Ref Level 20.00 d8m Offset 11.50 dB & RBW 1 MHz
Att 25de SWT 1ms & VBW 3 MHz
SGL Count 100/100

Mode

Sweep

@ 1Pk Max

-1.32 dBm)|
5.219830 GHz|

M1[1]

10 dBm

M1

Occ Bw 75.764235764 MHz|

0 dBm
e W “‘\1

M«mwr T—_

-10 dBm

:
\

-20 dBm

-30 dBm

LN

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.21 GHz 1001 pts

Span 120.0 MHz

Marker

X-value | v-value |

Function |

Function Result

Type | Ref | Trc |
1| 5.21983 GHz |

5.172238 GHz |

E.248002 GHz

-1.32 dBm |
-6.27 dBm |
-5.44 dBém |

1
1.

Occ Bw | 75.764235764 MHz

OBW NVNT ac80 5775MHz Antl

Spectrum |

(=]

Offset 11.73 dB & RBW 1 MHz
SWT 1ms & VBW 3 MHz

Ref Level 20.00 d&m
fo ALt 30 dB
SGL Count 100/100

Mode Sweep

[[® 1Pk Max

-1.97 dBm)|
5.801610 GHz|

M1[1]

10 dBm

Occ Bw 76.723276723 MHz|

M1

0 dem

s S

[T AT

BoPHe et AR
e LT e L

aab sk W

il

-10 dBm

!

-20 dBm

/
" i

H'um.lh

i

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 1001 pts

Span 120.0 MHz

Marker

X-value | v-value | F

unction | Function Result

Type | Ref | Trc |
ML | 1]
T1]
T2

-1.97 dBm |
-9.93 dBm |
-7.03 dém |

5.80161 GHz |
5.736758 GHz |
5.B813482 GHz

1
1.

Occ Bw | 76.723276723 MHz

( )

Date

Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdic
t

NVNT ac80 5210 Antl 0.104 11 Pass

NVNT ac80 5775 Antl -5.057 30 Pass

PSD NVNT ac80 5210MHz Antl
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Spectrum | |r.l€{l|

Ref Level 15.00 d&m Offset 11.50 dB & RBW 1 MHz

j ALt 15 dBé & SWT 100 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
m1[1] 0.10 dBm)|
10 dém 5.199810 GHz
M1
0 dBm 1

ool rnrit PRI S T re WMM““"“—*MM

ra
-10 dBm r'!( \.'
-20 dBm \l‘*

17 N
2 ™

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.21 GHz

1001 pts sEan 120.0 MHz
L H

J

PSD NVNT ac80 5775MHz Antl

Spectrum | |r.l€{l|

Ref Level 20.00 dém Offset 11.73 dé & RBW 500 kHz

j ALt 30 dE & SWT 100 ms & VBW 2 MHz M™ode Sweep
SGL Count 100/100
[[® 1Pk Mmax
mM1if1] 5.06 dBm)|
5.805090 GHz
10 dBém
0 dBm ™
P bl A s, A Mwuwww:m
-10 dBm ‘wm L “\

-20 dBm j ]IL‘

il L

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz

1001 pts Span 120.0 MHz
-L ) r—

J

Conducted RF Spurious Emission

Condition | Mode | Frequency (MHz) | Antenna Max Value Limit (dBc) | Verdic
(dBc) t
NVNT ac80 5210 Antl -30.38 -27 Pass
NVNT ac80 5775 Antl -29.55 -27 Pass

Tx. Spurious NVNT ac80 5210MHz Antl Emission
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Spectrum | |:g,:'|

Ref Level 10.00 dém Offset 12.12 dB & RBW 1 MHz

b ALL 20 dBé  SWT 160 ms & VBW 3 MHz Mode Sweep
SGL Count 10/10
@ 1Pk Max

M1[1] -30.38 dBm)|
39.98268 GHz|
0 dém

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

Start 30.0 MHz 30001 pts Stop 40.0 GHz
Marker

| Type | Ref | Tre | H-value | Y-value |  Function | Function Result |
| M1 1 39.98268 GHz -30.38 dBm

L ]l ] w

Tx. Spurious NVNT ac80 5775MHz Antl Emission

Spectrum | |:g,:'|

Ref Level 10.00 dém Offset 12.12 dB & RBW 1 MHz

j ALt 20 de  SWT 160 ms & VBW 3 MHz Mode Sweep
SGL Count 10/10

[[® 1Pk Max

M1[1] ~29.56 dBm|
39.54701 GHz|
0 dém

-10 dBm

-20 dBm

D1 -27.000 dBmr \"1
-30 dBm + i

-50 dBm

-60 dBm

-70 dBm

-80 dBm

Start 30.0 MHz 30001 pts Stop 40.0 GHz
(Marker

| Type | Ref | Tre | H-value | Y-value |  Function | Function Result |
| M1 1 39.54701 GHz -29.56 dBm
] e

End Report
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